SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 14.50 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.77 dBm)| MI[1]
0 " 1.8642360 GHZ - K
_ O Bw ; 17.822177822 MHz M Occ By 17.942057942 MHz
L T PN T s s nles e
10d ; 104d L :
| i / |
’ ] w ’ / [
10 d - 10 db -
| \ { \
20 d 20 di A
A [P o A
aagniesmn o] RIS Y, [SHPZEV YL TNy
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.86 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1864236 GHz 15.77 dam ML 1.862358 GHz 13.34 dBm
TL 1 1B510839 GHz 10.13 cBm Oce Bw 17.822177822 MHz TL L 1.851009 GHz 8.18 dBm Oce Bw 17.942057942 MHz
T2 1 18689111 GHz 10.01 d8m T2 1 1858951 GHz 10.52 dam
— —
L U J wa L JU J L]
X: : : L
Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 14.50 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.10 dbm)| MI[1] 14.78 dBm
0 1.8816380 GHz - 1.8809190 GHz
- :c By ; 17.862137862 MHz ¥ Oce B 17.862137862 MHz
e 0| 2 TR, b oL Lo P 12
10d o P, i 104 Ponf_ b L] . ﬁ_l
od t od
/ \
‘ ) | ﬂ
- 10 T T
\ . / \
b Imnn Arn ! N
AP A a r
20
40 d -40 de
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1881638 GHz 14,10 dBm ML 1.880919 GHz 14,78 dam
TL 1 1871049 GHz 10.31 dBm Oce Bw 17.862137862 MHz TL L 18710889 GHz 8.61 dBm Oce Bw 17.862137862 MHz
T2 1 18889111 GHz 10.07 d8m T2 1 1888951 GHz 9.6 dam
— —
L U J wa L ) J L]
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 14.50 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 14.69 dBm| mili] + dBm
20 1.9000000 GHz - 1.9005990 GHz
1 T Oce Bw . 17.902097902 MHz| T Oce B . 17.902097902 MHz
P2 [yl P = My e LI M FACr 5
10 d ff AT iSdula’s e VNl W e a\i 10 di <= s faValvl o R
od od |
{ / Il
p f \ ; \
-0 -10 ] T
s _ | | o | \
AT PRy e R Mt -~ vy e T e W] A N
a0 iy = e
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.9 GHz 1001 pts Span 40.0 MHz CF 1.9 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 19 GHz 14.69 dBm ML 1.500598 GHz 14.44 dBm
T f 1891049 GHz 11.04 dam oce Bw 17.902097902 MHz TL L 1.891049 GHz 9.46 dam oce Bw 17.902097902 MHZ
T2 1 1908951 GHz 10.33 dBm T2 1 1508951 GHz 10.13 dBm
—
L I ) - L

)i ) (]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A62 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG022101B

LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 kHz RefLavel 30.00 dim  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm| ™M1[1] 17.99 aBm)
0 1.85118390 GHz - 1.85028320 GHz
1.082517483 MHz o~ _BecBu 2.703296703 MHZ]
‘,ﬂ»\_.f et Tt~ P TE R
10 d - 10 di
{
a f 3 0 T r
di s |
-10 df -10 T
/ |
20 d 20 d - iy
[ /
- ~\ . -
e P ALY & L VAN, v o P -
24 = =
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.B515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value Function Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 1BE11839 GHz 16.75 dBm ML 1.8502832 GHz 17.99 dBm
TL 1 LBSOL5455 GHz 11.16 dBm Oce Bw 1.082517483 MHz TL L 1.85015135 GHz 11.66 dBm Oce Bw 2.703296703 MHz
T2 1 1.BS123706 GHz 9.12 dém T2 1 185285465 GHz 11.28 dBm
— —
L U J wa L JU J L]
Date: § 1
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 14,50 dB & RBW 30 kHz RefLevel 30,00 dBm  Offset 14,50 df & RBW 100 kHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.55 dBm| mili] 16.83 dBm|
0 1.88001960 GHz - M1 1.88064740 GHz
B I OccBw 1.085314685 MHz T - ~OXBY . oo 2.703296703 MHZ]
i satahae® i e | audanaings SN netes v =
10d i 104d
{ \
od 4 od
/ Y [ |
-tod ~ T -10d f T
/ \ \
-20 df 7 - -20d 7 T
o \
. A p > L~/ b | —
-30 dfm - = = — JERUT, Y = Camn}
P v\
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 1 BEO0196 GHz 16.55 dsm ML 1.8806474 GHz 16.83 dem
TL 1 LE7946014 GHz 10.48 dBm Oce Bw 1.085314685 MHz TL L 1.87864535 GHz 11.75 dBm Oce Bw 2.703296703 MHz
T2 1 1 BEDS4545 GHz 9.45 dBm T2 1 1.88134865 GHz 11.29 dBm
— —
L N J wa L ) J L]
Date: § Date: 9.MAR 1%
Spectrum Spectrum 7
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 kHz RefLavel 30.00 dim  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.20 dBm| 17 aBmj
20 m 1.90931960 GHz| 20 11 1.90835610 GHz|
I Occ By 1.085314685 MHz T SN T 2.709290709 MHZ]
e e me P W e v - S
10d 104d f
i i ] T
d a | \
0 7 X 0 f T
A 4 / \
-10 df Y -10
. / \
-z0d -20 di —
o ol N, -avff* e ) — e
-30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.9093 GHz 1001 pts SI an 2.8 MHz CF 1.9085 GHz 1001 pts SE an 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 15093196 GHz 16.20 dBm ML 1.5083561 GHz 18.17 dBm
T 1 190875734 GHz 9.90 dm Occ 8w 1.085314685 MHz TL L 1.90715135 GHz 11.97 dBm Occ 8w 2.709290709 MHz
T2 1 150984268 GHz 9.62 dBm T2 1 1.50986064 GHz 11.23 dBm
— —
A e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A63 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum Spectrum 7
Ref Level 30.00 dbm  Offset 14.50 db @ RBW 100 kHz Reflavel 30.00 dim  Offset 14.50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.19 dbm)| MI[1] 1641 dBm
0 185131100 GHz - o 1.8536210 GHz
T ; Oce B , 4.475524476 MHz . X Qce 9.010989011 MHz
A N A e A e S S Y e
1wd SRV e v ,l 10 d o
od | 0d f
T T 7
/ |
-10 df T -10 d
\ /
20 d 20 d
- o AV S J P e
PV A s A v AT DT e, i A -/
40 d -40 de
50 d -50 di
&nd 60 d
CF 1.8525 GHz 1001 pts Span 10.0 MHz CF 1,855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 LBEL311 GHz 15.19 dBm ML 1.853621 GHz 16.41 dBm
TL 1 1B502622 GHz 11.73 dBm Occ Bw 4.475524476 MHz TL L 1.B505045 GHz 10.42 dBm Occ Bw 9.010969011 MHz
T2 1 1 BS47378 GHz 10.53 dBm T2 1 1.8595155 GHz 10.14 dBm
—
L U J wa L JU J
X: : L
Spectrum Spectrum s
Ref Level 30.00 dbm  Offset 14.50 db @ RBW 100 kHz Reflavel 30.00 dim  Offset 14.50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.54 dbm)| MI[1] 16.88 dBm
0 1.88172800 GHz - " 1.8832570 GHz
| 4.485514486 MHz T - p Oce By, 9.010989011 MHz
TN e N s A A H,.L\_WAA.MK L
10 d — 10 di ]
[ / |
od od T
/ / \
-10 df - - 10 d - LY
3 {
20 d / 4 20 d J." = S
i R . N -
’ =S / [ \ e , NS
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 LB81728 GHz 15.54 dBm ML 1.883257 GHz 16.98 dBm
TL 1 LB777622 GHe 10.51 cBm Occ Bw 4.485514486 MHz TL L 1.B755045 GHz 11.40 dBm Occ Bw 9.010969011 MHz
T2 1 1 BE22478 GHz 10.24 dBm T2 1 1.8845155 GHz 11.03 d8m
— —
L ] Ao L ] L.
Spectrum Spectrum s
Ref Level 30.00 dbm  Offset 14.50 db @ RBW 100 kHz Reflavel 30.00 dim  Offset 14.50 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.51 dm| mili] 16.51 dBm|
20 1.90549200 GHz - i 1.9055790 GHz
Oce Bw . 4.485514486 MHz T X QeeBy 9.070929071 MHZ|
pedprsmn nn ) TS P I
10 df Sl — fl 10 d 7
| f
od T od
/
/ | |
BUE! -10d
/ \ /
d 1 i
DA — T RV =0 ~J F v e a
S = VM AT Aa A AT v o
) -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 1.9075 GHz 1001 pts Span 10.0 MHz CF 1.905 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1905492 GHz 15.51 dBm ML 1.505578 GHz 16.51 dBm
TL 1 19052622 GHz 10.19 dBm Occ 8w 4.485514486 MHz TL L 19004645 GHz 11,74 dBm Occ 8w 9.070929071 MHz
T2 1 1,9097478 GHz 10.47 dBm T2 1 1.5095355 GHz 11.21 dBm
— —
A e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : XD6U705AA

Page Number
Report Issued Date
Report Version

AB4 of A297
May 08, 2020
Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum Spectrum 7
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 14.50 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.00 dBm) ™M1[1] 15.11 dBm)
- " 1.8638540 GHZ| - 1.6516880 GHz
- Occ B 4 13.456549457 MHz Occ Bre i 17.862137862 MHz
. P e A | I e A Y " 'J‘ PR S A P A2
10 T ; 10 = f
y | | y / |
[ i |
10 d ‘l -10 di - T
1 \ / \
\ / \
204 ] 20d - 5
= W A P S Y, Wb
it A B v b EAvAN
40 df -40 di
50 df 50 d
&nd 60 d
CF 1.0575 GHz 1001 pts Span 40,0 MHz CF 1.86 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1863854 GHz 15.00 dsm ML 1851688 GHz 15.11 dam
T 1 LBSO7567 GHz 10.61 dBm Oce Bw 13.456543457 MHz TL L 1.8511289 GHz 9.29 dBm Oce Bw 17.862137862 MHz
T2 1 18642133 GHz 9.41 dam T2 1 1858991 GHz 9.30 dam
—
L U J wa L JU J

Spectrum Spectrum s
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz Reflavel 30.00 dim  Offset 14.50 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.42 dBm) ™M1[1] 14.91 dBm)
- . 1.8776320 GHZ| - 1.6770030 GHz
. ¥ 13.426575427 MHz - T Occ B - 17.902097902 MHz
10d bl M f 104 LYY [ PRI VL WOWNELY RPN AN
¢ .
| | / |
o4 0d I
| | \
10 df - -10 o - L
{ \ / \
20 df 5 20 df £
/ v P St WATS et L
L iad
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1877632 GHz 15.42 dam ML 1.877003 GHz 14.91 dBm
T 1 1.B732867 GHz 10.67 dBm Oce Bw 13.426573427 MHz TL L 1.871048 GHz 10.42 dBm Oce Bw 17.902097902 MHz
T2 1 18867133 GHz 9.44 dbm T2 1 1888951 GHz 9.17 dam
— —
L U J wa L L]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum s
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.87 dBm| mili] 13.40 dBm|
20 ” 1.9002820 GHz - 1.8970830 GHz
- ¥ Oce B § 13486513487 MHz - [ Oce B - 17.002007902 MHz
i A T, By o ek, 4 wbenn te A e b a2
10 d f f 10 -
] I ; |
0 1 { 0 \
104 L 10 di |
/ 1 |
/ \ | \
21 T ~ 2
- gy ™ AR [P SET |
a0 S VAl
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.9025 GHz 1001 pts Span 30.0 MHz CF 1.9 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1900282 GHz 15.87 dBm ML 1.897083 GHz 13.40 dBm
TL 1 1.B957567 GHz 11.39 dém Oce Bw 13.486513487 MHz TL 1 1.891049 GHz 10.28 dBm oce Bw 17.902097902 MHz
T2 1 1.5092433 GHz 10.59 dBm T2 1 1508951 GHz 9.18 dbm
— —
L )| g L )| e

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A65 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIE CLNEKARS PABS
. . x ABS Li SPURJOUIS INE_ABS PASS
20 gine —PPURIOUS | INE_ABS PASS {1\ 20 dbE F;L 5
10 dBm / 10 dBm \
A A A
o | \‘ 0dem j i
-10 dem i -10 dBm——f
-20 dem ’1 -20 dem
-30 dBm 30 dBm
e VAR 5\ W pe
40 dBm — ™ WJ Ao \ T Phn, —
e ’Jf \, I
-50 dBm Pl -50 dem ~
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84842 GHz -33.77 d&m -20.77 dé 1.908 GHz 1.910 GHz 100.000 kHz 1.90373 GHz 21.32 dém -5.68 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -22.78 dBm -9.78 dB 1.910 GHz 1.911 GHz 20,000 kHz 1.91001 GHz -19.60 dBm ~6.60 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85023 GHz 21.58 dBm - -8.42 d8 1.511 GHz 1.520 GHz 1,000 MHz 1.91177 GHz -34.50 dbm -21.50 dB
] J (] j >
Dat= : Date: 9.MAR.2020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum T|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm /' b s 10 dan""” "\
bde f ‘\\ 0 dem \
10 dem | -10 dgm -
SPURIOUS_LINE_ABS | \ !
-20 dem - -20 gBm =
|| \ | ™
-30 dBm AMM #,,m -30 dBm L T
Ll o L |,JM“L o oo ™ M, |
1) U U 0 I A . ey v —
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts StOE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -23.01 d&m -10.01 d& 1.508 GHz 1.810 GHz 100.000 kHz 1.50893 GHz 13.69 dBm -16.31 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -30.64 dBm -17.64 dB 1.910 GHz 1.911 GHz 20,000 kHz 1.91000 GHz -27.95 dBm ~14.95 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85074 GHz 13.78 dém T 1.911 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -18.82 dBm -5.82 dB
) J v j >
Data: 9.MAR.2020 1 Date: 9.MAR.2020 18:3

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number

: AB6 of A297

Report Issued Date : May 08, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

*

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li sPURJOUIS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS + o0 chine |
N\ A
10 dBm ! 10 dém f \
B J
-10 d&m HJ
-20 dem
-30 dBm
e / '\M‘ \ HA
-40 dem Tk LN [
4 N e
-50 dBm i~ -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84848 GHz -34.32 dBm -21.32 dg 1.908 GHz 1.910 GHz 100.000 kHz 1.90374 GHz 20.97 dém -5.03 d&
1.843 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -21.67 dém -8.67 dB 1810 GHe 1.911 GHz | 20.000 kHz 1.91001 GHz -20.68 dBm -7.68 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85027 GHz 20.88 dBm -9.12 d8 1.511 GHz 1.520 GHz 1,000 MHz 1.91100 GHz -31.58 dbm -18.58 dB
T vy —
) [ i )
Dat= : Date: O9.MAR.2020 18:41:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine
L}
10 dem 1 s "‘\\l 10 dem™ \
0ds f L\ 0 dem, 1
10 dem - -10 dgm :
SPURIOUS_LINE_ABS l \ ‘l
-20 dem -20 dgm .
-30 dem it ."w ] \“-* 30 dém l M“‘
L LR T ™ N TN
y . . f—t o - 40 dem LE o
4‘6/ .«..»..l M.. ) - Al [ Wt g,
“s0 dem 50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts StDE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -21.89 d&m -8.89 d& 1.908 GHz 1.910 GHz 100.000 kHz 1.90929 GHz 13.49 dBm -16.51 dB
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -31.22 dBm -18.22 dB 1810 GHe 1.911 GHz | 20,000 kHz 1,91000 GHz -28.50 dBm -15.50 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85064 GHz 13.03 dém -16.97 dB 1,511 GHz 1.920 GHz 1,000 MHz 1.91113 GHz -22.08 dBm -3.08 d&
0 — —
) [ i )
Date: S.MAR.ZDZ0 17:41:09 Date: 9.MAR.2020 18:3

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A67 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

*

Ref Level 30.00 dBm
SGL Count 100/100

Spectrum

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURLOUIS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS ’.‘\ 20bine {ﬁ s
10 dBm | k 10 dBm H \
0d8 M 0 dem j
-10 dam -10 dB
-20 dem I ‘n 20 dB ‘
-30 dBm -30 df
/_»‘,,,,,,»W j f \ desnd
-40 dBm o o - m \ b e
i S ——s" 7 w I I SR )
-50 dem o -50 dém AW,
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84873 GHz -34.06 dém -21.06 dé 1.908 GHz 1.910 GHz 100.000 kHz 1.90375 GHz 21.40 dBm -8.60 d&
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -21,80 dBm -8.60 dB 1.910 GHz 1.911 GHz 20.000 kHz 191000 GHz -20.14 dBm -7.14 d8
1.850 GHz 1.852 GHz 100.000 kHz 1.85025 GHz 21.02 deém -8.97 d& 1.511 GHz 1.520 GHz 1,000 MHz 1.91119 GHz -32.65 dbm -19.65 dB
T vy —
) [ i )
Pats Date: 9.MAR.2020 18:38:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum 9% (| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm [.. “,\ 10 dBT ...\
0dB J ll 0 dem \
-10 d8m I { -10 dgm :
SPURIOUS_LINE_ABS |‘ ¥ \
-20 dem , ,\ -20 dpm *
-30 dam J',W A dern ¥ P
) I ; JMM J ) ot | Mg {
40 dBm “ l [ 40 dBm A i
i, s APy, N
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | poweraAbs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84445 GHz -26.71 dém -13.71 dé 1.908 GHz 1.910 GHz 100.000 kHz 1.90917 GHz 11.08 dBm -18.92 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84899 GHz -33.88 dBm -20.68 dB 1.910 GHz 1.911 GHz 20.000 kHz 191000 GHz -30.82 dBm -17.82 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85081 GHz 10.84 dBm ~19.16 d8 1.511 GHz 1.520 GHz 1,000 MHz 1.91100 GHz -24.41 dbm -11.41 dB
0 — —
) [ i )
Data: 9.MAR.2020 1 Date: 9.MRR.2020 18:36:42
Sporton International (Shenzhen) Inc. Page Number : A68 of A297

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : XD6U705AA

Report Issued Date : May 08, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

[ ] o
Spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS M 20 dkine A 8
10 dBm f/ 10 dém \
|
ode \ 0 dem j
-10 d&m -10 dBm
SPURIOUS INE_ABS H ![
20 dem \X 20 dem f \
-30 dBm w”’ -30 dBm i
\
. iz ¥ S }M’“ hab N | ™
—— LUJJ \ Km—— R
-50 dem -50 dBm o
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz || Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 Gz 1.849 GHz 1.000 MHz 184849 GHz -33.38 dem -20.38 d& 1.007 GRz 1.910 Ghz 100.000 kHz 1.00078 GHz 21.70 dbm -5.30 d&
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -21.21 dbm -8.21d8 1.910 GHz 1.911 GHz 30,000 kHz 1.91000 GHz -18.25 dBm -5.25 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85027 GHz 21.61 dBm ——a 1.911 GHz 1.920 GHz 1.000 MHz 1.91114 GHz -34.34 dBm -21.34 dB
] J (] j >
pass Date: 9.MRR.2020 19:28:55
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 chine s
10 dém 0B . _
[r = v. «,\\
0 dBi ( | dBm: t
-10 dBm 10 dBm E
SPURIOUS_LINE_ABS \
20 dem -20 dBm ‘ "’“"’”""‘“‘W-«
-30 dem ot A -30 dem X e ey ]
40 d8 sttt -.—‘/‘J 40 dm T bbb
Pt ! a1 P
-50 dem 50 dem
-0 dBém 50 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84891 GHz -22.25 dém -9.25 d8 1.907 GHz 1.510 Ghz 100.000 kHz 1.00847 GHz 10.42 dBm -19.58 d&
1.549 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -33.33 dam -20.33d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -31.02 dBm -18.02 de
1,850 GHz 1,853 GHz 100,000 kHz 185096 GHz 10.29 dem |___-19.71 8 1011 CHz 1950 GH2 1,000 Mz I a1122 cHe -19°06 dbm .05 db,
) J v j >
Pater SLHAR.ZDZ0 SEinside Date: 9.MAR.2020 19:21:47

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A69 of A297
Report Issued Date

Report Version : Rev. 01

. May 08, 2020




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 /3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum %

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

-30 dBm | ‘bl

Wi

@1 AvaPwr (@1 AvgPwr
Limit ¢heck PAES - SPURIGUBCHHEKABS PABS
) . . paks Line _$PURIOUS_JLINE_ABS PASS
20 UIEII':"‘H PURIOUS_) INE_ABS /- 20 dBm |i\\
10 dBm 10 dem I
0ds l 0dem n* \
-10 dem -10 dem
SPURIOUS_LINE_ABS |‘1
-20 dBm -20 dBem

|
Ml 1 |
WW \ | JLJJ

40 dBm . i “-'" / Ww’\.wjl\ f!“4 i | I _pmhing
n TIRTITRY Mo Tt A S N 4
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84878 GHz -19.22 d&m -6.22 d& 1.907 GHz 1.910 GHz 100.000 kHz 1.90376 GHz 21.55 dBm -8.45 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -22.15 dBm -9.15 dB 1.910 GHz 1.911 GHz | 20,000 kHz 1,91000 GHz -18.36 dBm -5.36 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85024 GHz 20.84 dBm -9.16 d& 1.511 GHz 1.520 GHz 1,000 MHz 1.91109 GHz -18.04 dBm -5.04 dB
0 — —
) [ i )
Dat= Date: 9.MAR.2020 19:27:28
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
| 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine
10 dBm T T 10 GRSy
W-wv\ { “0\
0 de / '\ dem T
-10 dem 1 {[[-20 com E
SPURIOUS_LINE_ABS ¥ h¥
-20 dem -20 dBm -
i
-30 dBm + b -30 dem ‘ (Aa¥
R L T,
dem LI J N M.J s 40 0B [ e
I o dem T Y I
50 dem 50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts StuE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency |  Powerabs | Alimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -23.10 d&m -10.10 d& 1.907 GHz 1.910 GHz 100.000 kHz 1.90803 GHz 9.83 dBm -20.17 de
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -34.66 dBm -21.66 dB 1810 GH= 1.911 GHz | 30.000 kHz 1.91000 GHz -30.97 dBm -17.97 de
1.850 GHz 1.853 GHz 100.000 kHz 1.85136 GHz 9.50 dBm -20.50 d& 1.511 GHz 1.520 GHz 1,000 MHz 1.91109 GHz -16.95 dbm -3.95 dB
0 — —
) [ i )
Date: 9.MAR.2020 1B:53:47 Date: 9.MAR.2020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

1 A70 of A297
: May 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

*

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tugPwr
Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_)INE ABS PASS

20 dém /ﬂ, 20 diim \

10 dBm 10 dém ;

0ds \ 0dem Fi ‘

-10 d&m -10 dBm

SPURIOUS. LIV P63 ! 1

-20 dem \ -20 dem f \
-30 dem Wi -30 dBm "w’
-40 dam et s 'f WAl f/:tmd?"” “\ P R
PPN USSR RS I k\ﬂd 1 ww "
-50 dBm -50 dem:
60 dam -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -33.15 dBm -20.15 dg 1,007 GHz 1.910 GHz 100.000 kHz 1.90075 GHz 21.60 dem -8.31 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.84899 GHz -20.56 dBm -7.56 dB 1.910 GHz 1.911 GHz | 30.000 kHz 191000 GHz -17.23 dBm -4.20 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85025 GHz 22.10 dem -7.90 d& 1.511 GHz 1.520 GHz 1,000 MHz 1.91103 GHz -33.27 dbm -20.27 dB
il T = —
i P
Pats Broeind Date: 9.MRR.2020 19:26:42
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o m
Spectrum T=(|| Spectrum v

Ref Level 30.00 dBm  Offset 14.50 dB Mode

SGL Count 100/100

Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dbin
10 dem 10 dBm:
ods
-10 d8m
SPURIOUS_LINE_ABS
-20 dem
30 dem il
Tl i
I P e e
s i

QI I P e T B e NP,
-50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | PowerAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs |  ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -24.35 dBm -11.35 d8 1.807 GHz 1.810 GHz 100.000 kHz 1.50826 GHz 6.94 dBm -23.06 dB

1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -36.01 dBm -23.01 dB 1.910 GHz 1.911 GHz | 30,000 kHz 1.91000 GHz -34.58 dBm -21.58 dB

1.850 GHz 1.853 GHz 100.000 kHz 1.85134 GHz 8.05 dBm -21.95 db 1.911 GHz 1.920 GHz 1,000 MHz 1.91118 GHz -20.62 dBm -7.82 dB

— —
) J [ i )
Date: 9.MAR.2020 1B:51:42 Date: 9.MAR.2020 19:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

: A71 of A297
: May 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS } | SPURIAHECHBIEKABS _ \ PABS
10 chihe_§PURIOUS |INE_ABS PASS 10 dbihe_$PURIOUS LINE ABS PASS
0dp “ \\ 0 dBm j \
-10 dBm I 'i- -10 dBm i
| SPURIOUS_LINE_ABS_ I P
20 d8m /. JW 20 dBm f', \
-30 dém / 1“ J -30 dBm "‘Lﬁ ;
, el Ll J1E A N
o damm WMW jp g o \L %M \ s M
. (Y N . - .
jig Nl r " Anc kY
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184785 GHz -32.70 dém -19.70 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00068 GHz 20.98 dBm -0.02 d&
1.845 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -20.18 dBm -7.18 dB 1010 GHz 1911 GHz 50,000 kHz 51000 oHe 1943 dBm .48 db
1.0°0 GHz 1855 oz 100.000 kHz 185031 GHz 21.02 dBm -6.08 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91100 GHz -36.28 dBm -23.28 dB
il T = —
1 P
pass e Date: 9.MAR.2020 19:52:49
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
fr Nt e A Flantiain et iyt i
{ |
ods | . dBm
| \ \
-10 dBm / l‘ 10 dem
| SPURIGIUS_LINE_ABS_ J | 1
20 dem ; Ul f20 dem ; —
-30 dBm - 30 dBm H’- MW‘W&
IP——T - ot
40 dom e 40 dBm
youlr
-50 dem -50 dBm
-60 dem -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz | |['start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184883 GHz -25.45 dBm -12.45 dB 1.905 GRz 1.910 Ghz 100.000 kHz 1.90650 GHz 7.90 dbm -22.10 &
1.643 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -32.60 dam -19.60 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -20.93 dBm -16.93 de
1.0°0 GHz 1.555 GHz 100.000 kHz 185271 GHz 7.47 dém -22.53 dB 1,511 GHz 1.520 GHz 1,000 MHz 1,91128 GHz -20.22 dbm —7.22 d8
il T = —
1 P
Date: 9.MAR.2Z020 16:31:21 Date: 9.MAR.2020 19:47:27

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A72 of A297

Report Issued Date : May 08, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS ] | SPURIAHECHBIEKABS _ “I PABS
10 chihe_§PURIOUS |INE_ABS PASS 10 dbihe_$PURIOUS LINE ABS PASS
0dp J} \‘ 0 dBm it
-10 dem - l'f' -10 dBm ,,ff h
| SPURIOUS_LINE_ABS_ f rLI IA\
-20 dem [ i -20 dBm iy \
30 dem [J H 30 dBm 4\\ i
-40 dam " m‘m‘ﬂ / i \a P J i \u sl
fet w T TR LA ey L rr——
f\‘ r“‘_,.«r““ UL Fom,
-50 denf y e 50 dem Bt \
el e ]
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -31,27 dém -18.27 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00063 GHz 20.35 dbrm -0.65 d&
1.643 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -20.28 dam “7.28.d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -20.08 dBm -7.08 d8
1.0°0 GHz 1855 oz 100.000 kHz 1.85033 GHz 20.20 dBm -9.80 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91193 GHz -35.23 dBm -22.29 dB
T vy —
I - I w
pass pordiliig Date: 9.MRR.2020 19:5
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
fw-..m ww—WW«M\ Punn i i .Jmn.mwd\l
ode q‘uam \
-10 dBm [ \ 10 dem
| SPURIGIUS_LINE_ABS_ } k }
-20 dBm 20 dBm: T
J Pbimaya
 malapeetnB J 4
30 dem -30 dBm -
A T
W”WW? ’ / \"""‘ [T [,
40 dBm et -40 dBm
-50 dem -50 dBm
-60 dem -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz_||[[start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -26.00 dém -13.00 d& 1.905 GHZ 1.910 GHz 100.000 kHz 1.90778 GHz 6.64 dBm -23.36 dB
1.643 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -33.87 dam -20.87 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91001 GHz -31.85 dBm -18.85 de
1.0°0 GHz 1.555 GHz 100.000 kHz 185354 GHz £.39 dém -23.61 dB 1,511 GHz 1.520 GHz 1,000 MHz 1,51109 GHz -21.27 dbm -8.27 dB
T vy —
) [ i )
Pates SHAR.ZDE0 A8as0d Date: §.MAR.2020 19:48:16

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number
Report Issued Date
Report Version

: A73 of A297
: May 08, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum %

Ref Level 19.50 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 1250 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

Ref Level 19.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Limit ¢heck PABS ﬂ | SPURIAHECHBIEKABS _ \ PABS
10 dhife ~$PURIOUS LINE_ABS PABS | 10 dli;‘i.‘p SPURIOUS_LINE_ABS, PASS
i { \
- -
s Ih N Tl
| “‘
| SPURIOUS_LINE_ABS_ I‘ ‘ P
-20 deém / 1AW l d},
-30 dBm y t |
NV
MJWMJ‘" / al\ i PR ottt
i, | i i ‘ \ b i
. A o -50 dBm "y
o S \
-0 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.840 Gz 1.849 GHz 1.000 MHz 184876 GHz -28.63 dem -15.63 dB 1.905 GRz 1.910 Ghz 100.000 kHz 1.00067 GHz 19.05 dBm -10.05 d&
1.549 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -21.50 dam -8.50 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -20.36 dBm -7.36 de
1.850 GHz 1.855 GHz 100.000 kHz 1.85034 GHz 19.00 dém -10.10 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91145 GHz -35.73 dBm -22.73 dB
I J (] j )
pass Date: 9.MRR.2020 19:55:02
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum ¥ = Spectrum v

Ref Level 12,50 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
- I T
| v M e
ode [ l o/oghrA : -
-10 dem 0 dBm \'
| SPURIGIUS_LINE_ABS_ [ \ k
-20 dBm 20 dBm: T
» / ) | b N
30 dem —— 30 dem ke ,U,L
40 dem sangleprentin 40 dBm oty y "V‘W
50 dam 50 dem W"N‘
-60 dem -60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -26.11 dém -13.11d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00629 GHz 6.63 dBm -23.17 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -33.08 dém -20.08 8 1.910 GHz 1.911 GHz 50,000 kHz 191001 GHz -35.37 dBm -22.37 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85349 GHz 7.12 dBm ~22.88 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91140 GHz -25.17 dbm ~12.17 dB
T — —
Il - I w
Date: 9.MAR.2020 15:33:11

D

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A74 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS H | SPURIAHECHBIEKABS _ PABS “
10 chihe_§PURIOUS |INE_ABS ABS 10 dbihe_$PURIOUS LINE ABS pass ||
i i
-10 dBm J u -10 dem d -
| SPURIOUS_LINE_ABS_ IM rl‘/
-20 dem T -20 dBm {
| M
30 dem 3fl|dem ]
wwummuu / L N1 A Nﬂ\ N — \ M|
AT V KT WA LS I \,WJ ,é WY P AW, \J I N -l"‘l'fflkﬁ‘
50 dBm 1\““
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts StOE 1.02 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84781 GHz -30.57 dém -17.57 d 1.900 GHz 1.910 GHz 100.000 kHz 1.90040 GHz 21.43 dBm -8.57 d&
1.643 GHo 1.850 GHz 100.000 k2 1.85000 GHz -22.35 dam -9.95.d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -20.57 dBm -7.57 de
1.0°0 GHz 1.860 Gz 100.000 kHz 1.85058 GHz 20.77 dBm -9.23 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91103 GHz -36.88 dBm -23.88 dB
T vy —
I - I w
pass Fpazeno Date: 9.MAR.2020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PAES
et it Lt et i o i LR R A s I
oda 1 0 gem 1
|
-10 d8m [ ‘ -1j0 dem -
| SPURIGIUS_LINE_ABS_ ( \ ‘
-20 dBm -30 dbm
! P S
W |L| I Pt
30 dag) 30 dem [,
o 7 i
|-nu4' )
40 dem -40 dBm
-50 dem -50 dBm
60 dem -60 dBm
70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -26.23 dém -13.23 d 1.900 GHz 1.910 GHz 100.000 kHz 1.90652 GHz 4.03 dBm -25.07 db
1.643 GHo 1.850 GHz 100.000 k2 1.84893 GHz -34.18 dam -2L1sde 1.010 GHz 1.911 GHz 100.000 kHz 1.91005 GHz -30.47 dBm -17.47 de
1.850 GHz 1.860 GHz 100,000 kHz 1.85370 GHz 4.83 dBm -25.17 dB 1011 CHz 820 one 1,000 Mz 191152 ohe 2115 dhm 615 dB
T vy —
) [ i )
Pater S.HAR.ZDIO 2 Date: 9.MAR.2020

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : XD6U705AA

Page Number
Report Issued Date
Report Version

1 A75 of A297
: May 08, 2020
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 19.50 dBm

Offset 14.50 dB

Mode Auto Sweep

SGL Count 100/100

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit Fheck PARS H | SPURIRHECHBEKABS_ PABS }\I
10 chihe_§PURIOUS |INE_ABS PASS 10 dbihe_$PURIOUS LINE ABS PASS I
ode | \ 0 dBm JJ \\
-10 dem I \\ -10 dBm o
|_SPURIOUS_LINE_ABS_ \m Nf \l
“20 dem b\ -20 dBm JJ
30 dam | f 36 dbm \ AL
o ,«A«.mw” / uﬂﬂv i A i fmﬂurﬂ Ll
i il L U LA PAVAS W BN A L MNorrennJad © L Mpn A
750 dBm l\‘\m‘
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts StOE 1.02 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184836 GHz -19.77 dém -6.77 d8 1.900 GRz 1.910 Ghz 100.000 kHz 1.00043 GHz 20.38 dbrm -0.62 d&
1.643 GHo 1.850 GHz 100.000 k2 1.85000 GHz -22.05 dam -9.05.d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91001 GHz -22.13 dBm -9.18 de
1.0°0 GHz 1.550 GHz 100.000 kHz 185056 GHz 20.25 dem -9.75 dB 1,511 GHz 1.520 GHz 1,000 MHz 1,91174 GHz -22.50 dBm -9.50 d
il T = —
1 P
pass shEnaa Date: 9.MAR.2020 105
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v

Ref Level 19.50 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
10 db’IﬂH sPURIOUS_) INE_ABS PABS 10 dlﬁH‘.‘P SPURIOUS_LINE_ABS PAES
oo T e || I e, ey LRy
! |
-10 dem, { \ -10 dem :
| SPURIOUS_LINE_ABS_ [ ‘ '
-20 dem ’J [ -0 cem
r"-vv-wmm
-30 dBm e “ g ‘ |“ 30 dem L\ me
-40 dBm
-50 dBrm
-60 dBm
-70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | | Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -26.96 dém -13.96 d& 1.500 GHz 1.510 Ghz 100.000 kHz 190089 GHz .30 dBm -25.70 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84999 GHz -35.63 dBm -22.63 8 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -32.68 dBm -19.68 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85091 GHz 3.86 dBm ~26.14 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91115 GHz -23.08 dbm ~10.08 db
T vy —
I L il o
Pater SLHAR.ZDZ0 A8l Date: 8.MAR.2020 1z

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number
Report Issued Date
Report Version

1 A76 of A297
: May 08, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Repo

rt

Report No. : FG022101B

LTE Band 2/ 10MHz / 64QAM

Lowest Band Edge / 1

RB

Highest Band Edge / 1 RB

*

Spectrum

Ref Level 19.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 1250 dem
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit Fheck PARS ,l | SPURIRHECHBEKABS_ PABS ﬂ
10 chihe_§PURIOUS |INE_ABS PAES | 10 dhine _bPURIOUS_LINE_ABS pags |
ods { \ 0 dBm ! \
[ L
-10 dem \ -10 dBm
| SPURIOUS_LINE_ABS_ v} W \\
-20 dem Y -20 dBm |
] ¢
30 dem | 3 dBm
’ \
40 dem .»m\wm / — /Lv f'l o ke | " - iy .
T / A LA nd \%Jk j MWWJ\)L\NW v \ W\kw«, N
750 dBm "\“\M
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|[start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84776 GHz -32.02 dém -19.02 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00044 GHz 20.27 dBrm -0.73 d&
1.643 GHo 1.850 GHz 100.000 k2 1.84858 GHz -21.76 dam -8.76 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -22.25 dBm -9.25 de
1.0°0 GHz 1.860 Gz 100.000 kHz 185056 GHz 20.41 dBm -9.59 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91139 GHz -37.06 dBm -24.06 dB
il T = —
1 P
pass Date: 9.MAR.2020 :28
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum # = Spectrum # 7
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
0 dB Pachinis frammnalt sk canrog ] S hitekds et} o f AP Bt e —— MWMWM\
-10 dBm { \ -1j0 dem 1
| SPURIGIUS_LINE_ABS_ l \ i
-20 dem f 0 dem I
r-«l'w-.mm...._
-30 dBm e = I,J \ f'an dBm L‘ [ e
——— | e
s -40 dBm it
-50 dem
-60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |[[Start 1.0 cHz 3003 pts Stop 197 criz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184864 GHz -27.81 dém -14.81 d8 1.900 GRz 1.910 Ghz 100.000 kHz 1.00258 GHz 3.68 dBm -26.12 dB
1.643 GHo 1.850 GHz 100.000 k2 1.85000 GHz -35.70 dam -22.70 do 1.010 GHz 1.911 GHz 100.000 kHz 1.91003 GHz -33.08 dBm -20.08 de
1.0°0 GHz 1.550 GHz 100.000 kHz 185597 GHz .05 dem -25.05 dB 1,511 GHz 1.520 GHz 1,000 MHz 1,91145 GHz -23.68 dbm -10.68 db
il T = —
1 P
Date: 9.MAR.2020 1 Date: 9.MAR.2020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number

: A77 of A297

Report Issued Date : May 08, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS [| | SPURIAHECHBIEKABS _ PABS H
10 dhine _BPURIOUS LINE_ABS pabs| | 10 dbihe_$PURIOUS LINE ABS PASS
0 dB l ] 0 dBm ‘ ‘l
-10 dBm H! \1 -10 dem |
|_SPURIOUS_LINE_ABS_ l" WL N l\
20 dem LL, -20 dBm ,. !
-30 dBm L ‘ -30 dBm \
- J I
-40 dBm n - W i 40 Hem " n\ J‘.'u. "
t- | / k) o,
Ll V e e MW o] w.\,J 1 ot VAU W ‘\J bt |
-50 dem detn W
60 dBm 60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.865 GHz |||[start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184805 GHz -268.63 dem -15.83 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00020 GHz 20.91 dBrm -0.00 d&
1.643 GHo 1.850 GHz 150.000 kiiz 1.84858 GHz -22.27 dam -9.27.d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91001 GHz -23.33 dm -10.33 de
1.0°0 GHz 1865 Gz 100.000 kHz 1.85083 GHz 21.53 dBm -68.37 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91111 GHz -34.45 dBm -21.45 dB
il T = —
1 P
pass Failisz Date: 9.MAR.2020 20:45:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dlﬂH‘.‘P SPURIOUS _LINE_ABS PASS
ods l,»-r-vw o L \ 0 Wmﬁv«w PN o AN i P P \
-10 dBm 1 -19 dem
| SPURIOUS_LINE_ABS | | ‘
1 -2p dem T
oy r )\ B0 dem \ r‘ [,
pvaed A \,. J‘P T
40 dBm
50 dem
60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[[Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184839 GHz -27.58 dém -14.58 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80672 GHz 3.62 dBm -26.48 dB
1.643 GHo 1.850 GHz 150.000 kiiz 1.85000 GHz -33.78 dam -20.768 do 1.010 GHz 1.911 GHz 150.000 kHz 1.91004 GHz -30.79 dBm -17.79 de
1.0°0 GHz 1.555 GHz 100.000 kHz 185810 GHz 3.14 dBm -26.86 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91137 GHz -23.66 dBm -10.66 dB
il T = —
1 P
Date: 9.MAR.2020 20: Date: O9.MAR.2020 20:40:09

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number

1 A78 of A297

Report Issued Date : May 08, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PabS | | SPURIRHECHBEKABS _ PABS i
10 chihe_§PURIOUS |INE_ABS pASS | 10 dbihe_$PURIOUS LINE ABS PASS f |
0B l L 0 dBm /‘ \\
-10 dem } -10 dBm i l‘
|_SPURIOUS_LINE_ABS_ J 1’1 M \
-20 dém ”M -20 dem it 4
| \
-30 dém ! 1 -30 dBm f
A
et L iul i A
[ L] 1 A i VA ‘Q N
S0 dem e il | s W&M.w V] L -
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.865 GHz |||[start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184808 GHz -26.64 dBm -13.64 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00018 GHz 20.46 dBrm -0.54 d&
1.643 GHo 1.850 GHz 150.000 kiiz 1.85000 GHz -21.13 dam -8.13.d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91000 GHz -23.30 dBm -10.30 de
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85086 GHz 20.27 dBm -9.73 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91255 GHz -34.28 dBm -21.28 dB
il T = —
1 P
et Date: 9.MRR.2020 20:45:38
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[_] . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
0da i P, A e AN e Pl 0 e pry — ™
-10 dBm ’ \ -10 dem \
| SPURIGIUS_LINE_ABS_ ‘ I ‘
-20 dem } h 20 dem ¢
| e
-30 dBm— ar. 30 dem L
” N - —
-40 dBm
-50 dem
-60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[[Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184865 GHz -28.27 dém -15.27 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00755 GHz 2.37 dBm -27.63 dB
1.643 GHo 1.850 GHz 150.000 kiiz 1.84855 GHz -35.35 dam -22.35 do 1.010 GHz 1.911 GHz 150.000 kHz 1.91000 GHz -32.63 dBm -19.68 de
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85630 GHz 2.54 dém -27.46 dB 1,511 GHz 1.520 GHz 1,000 MHz 1,91136 GHz -25.55 dbm -12.55 db
T ' = -
1 P
Date: 9.MAR.2020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

1 A79 of A297
: May 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck paBS [\ | SPURIRHECHBEKABS _ PABS [‘
10 dhine _BPURIOUS LINE_ABS PASS | 10 dbihe_$PURIOUS LINE ABS PASS \
" I i
ode | | 0 dem }
I /1
-10 d8m i ! -10 dBm —
| SPURIOUS_LINE_ABS_ ! WI“L JJ"J ﬁ‘
20 dem -20 dBm 1
i A
-30 dam 30 dBm .
40 dam oo, . s I l"l | N ot bigm A [ \ R
I T il ! o e
Mu V, l”u% "»'wj W U\‘ ot | \Jl-A-\’J l bl J‘\nJlﬂJ o I Me L
50 dem i —
60 dBm 60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84812 GHz -30.71 dém -17.71 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00018 GHz 20.61 dBrm -0.10 d&
1.643 GHo 1.850 GHz 150.000 kiiz 1.85000 GHz -22.56 dam -9.56 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91001 GHz -22.16 dBm -9.16 de
1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 1990 dem |___-10.10 d 1011 CHz 1950 GH2 1,000 Mz 131100 chs ~36.35 dbm 3335 b
I J (] j )
pass Date: 9.MRR.2020 20:46:08
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum # = Spectrum # 7
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dlSH‘.‘P SPURIOUS _LINE_ABS PAES
0de bt e SPR) s sprioprmen, B Mo ot 0 A A 2 \
-10 dBm ’ \ -10 dem
| SPURIGIUS_LINE_ABS_ ' | \
20 dBm ,f t 20 dem \
i
-30 dém - 1 30 dem ly I
40 dBm
50 dem
60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |['start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | __Powerabs | Alimit Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84874 GHz -28.30 dem -15.30 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00742 GHz 2.13 dBm -27.87 dB
1.643 GHo 1.850 GHz 150.000 kiiz 1.85000 GHz -35.23 dam -e2.23de 1.010 GHz 1.911 GHz 150.000 kHz 1.91005 GHz -33.73 dém -20.73 de
1.0°0 GHz 1.555 GHz 100.000 kHz 186150 GHz 2.20d3m 27,5048 1,511 GHz 1.520 GHz 1,000 MHz 1,91177 GHz -26.22 dbm -13.22 db
) J v j )
Date: 9.MAR.2020 20:41:08

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

1 A80 of A297
: May 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck ‘ ]];;Aﬁe‘ | SPURIRHECHBEKABS _ PABS [] ‘
10 dhine _BPURIOUS LINE_ABS ABS 10 dbihe_$PURIOUS LINE ABS PASS ] }
0 dB J 0 dBm f‘ |\
-10 dBm / l -10 dem
|
| SPURIOUS_LINE_ABS_ Jr‘l " fr \]
-20 dem f : -20 dBm lf ‘.\
|
Ly 'n\" i -agjem } flj 1
Y SN NI NN O T L VO
dem ] J A fastead e, ..JL\»/ V WLV, W k M/J \1_ \754!: At ‘V“”‘ﬂ'\rh AP VA L‘Wﬁr’\”“‘“—“ "VVJ "wmmm
Y w
60 dBm -60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|l start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184835 GHz -24.32 dem -11.32 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 21.02 dbrm -5.08 d&
1.643 GHo 1.850 GHz 200.000 kHz 1.84898 GHz -24.35 dam -11.35 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91002 GHz -23.61 dém -10.61 de
1.0°0 GHz 1.570 GHz 100.000 kHz 185109 GHz 21.47 dém -8.53 d& 1,511 GHz 1.520 GHz 1,000 MHz 1,51101 GHz -36.63 dbm -23.63 db
il T = —
1 P
pass sagmeno Date: 9.MAR.2020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck ‘ pabs | SPURIRWECHBEKABS PABS ‘
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dlﬂH‘.‘P SPURIOUS _LINE_ABS PASS
ode IPRPRNLY 0 et o . \
-10 dBm I \ —Juem
| SPURIGIUS_LINE_ABS_ J [ \
B -2q dém i
f LU -
- -3p dem.
7 —
Jom ! He b
40 dBm
50 dem
60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|| start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84812 GHz -28.61 dém -15.61 d& 1.690 GHz 1.910 GHz 100.000 kHz 1.89249 GHz 2.11 dBm -27.89 db
1.643 GHo 1.850 GHz 200.000 kHz 1.84808 GHz -34.64 dam “21.64d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91004 GHz -32.15 dBm -19.15 de
1.0°0 GHz 1.570 GHz 100.000 kHz 185440 GHz 2.06 dBm -27.04 dB& 1.911 GHz 1.920 GHz 1.000 MHz 1.91195 GHz -25.91 dBm -12.91 dB
il T = —
1 P
Date: 9.MAR.2020 21: Date: 8.MAR.2020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number 1 A81 of A297
Report Issued Date : May 08, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

*

Spectrum

Spectrum

Ref Level 19.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 1250 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

»}fU\AJLJ'“\

Bm:

wavvf\; H,;MML@

@1 AvgPwr @1 fugrwr
Limit ¢heck PaES | SPURIAHECHBERABS PABS T

10 chihe_§PURIOUS |INE_ABS ‘ JILH 10 dbihe_$PURIOUS LINE ABS PASS {‘\ ‘

ods 0 dBm J

-10 dem ’ K -10 dBm mr'm J 1\

| SPURIOUS_LINE_ABS_ . fl’ H ) / ' ‘U K

20 dam + “l\,. 20 dém «j |

Al - iy MoR L

f 11”1 i i ” it . l) Il. f \ il I

S

fem rer\ ] |
-60 dBm -60 dem
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|l start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84629 GHz -18.26 dBm -5.26 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 20.50 dBrm -0.41 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84995 GHz -24.53 dBm -11.53d8 1,910 GHz 1.911 GHz 200.000 kHz 191001 GHz -24.38 dBm -11.38 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 20.72 dBm -9.28 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91371 GHz -21.00 dBm -8.00 db
T vy —
Il - I w
et siznene Date: 9.MAR.2020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum = Spectrum v
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck ‘ pabs | SPURIRWECHBEKABS PABS ‘
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dlﬂH‘.‘P SPURIOUS _LINE_ABS PAES
ode . A - s 0 dpet L8 - V\
-10 dam I | 10 gém
| SPURIGIUS_LINE_ABS_ J } \
20 dBm I \ :J dem L
-30 dBm— - dem
q{J |‘\\ f \“.IH P-—"M“‘
40 dBm
50 dem
60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84837 GHz -29.73 dém -16.73 d& 1.890 GHz 1.510 Ghz 100.000 kHz 189481 GHz 1.34 dBm -28.66 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84994 GHz -35.62 dBm -22.62 8 1,910 GHz 1.911 GHz 200.000 kHz 191001 GHz -34.12 dBm -21.12 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86174 GHz 0.70 dBm -29.30 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91285 GHz -27.50 dbm ~14.50 dB
T vy —
Il - I w
Pates SLHAR.ZDZ0 Sli02:s Date: §.MAR.2Z020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number
Report Issued Date

Report Version : Rev. 01

1 A82 of A297
. May 08, 2020




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum ¥ || spectrum 7
Ref Level 19.50 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 19,50 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck ‘ ”;-;Aﬁéx | SPURIAHECHBIEKABS _ PABS “ ‘
10 chihe_§PURIOUS |INE_ABS ABS 10 dhine _bPURIOUS_LINE_ABS PASS
0d8 j] ) 0 dBm f, !
-10 dem L\,\ -10 dBm |
| SPURIOUS_LINE_ABS_ J u\
20 dem -~ 20 dem f
\ AN
-30 dam 'P\‘ u -aupem f "
P - | __,.MM A\ | . ”[ i “ o bam—1 L .ﬂk i \ | ,
e e RPN PR i o b | Wiy
[ AT G " At b St
dem v db: e
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|l start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184607 GHz -27.63 dém -14.83 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 20.62 dbrm -0.38 d&
1.643 GHo 1.850 GHz 200.000 kHz 1.84858 GHz -24.26 dam -11.26 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91003 GHz -26.17 dBm -13.17 de
1.0°0 GHz 1.570 GHz 100.000 kHz 185111 GHz 20.36 dBm -9.54 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91393 GHz -30.13 dBm -17.13 dB
T — —
I - I w
pass Date: 9.MAR.2020 21
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m . o
Spectrum # = Spectrum # 7
Ref Level 19.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 19.50 d8m  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck ‘ pabs | SPURIRWECHBEKABS PABS ‘
10 db’IﬂH BPURIOUS_) INE_ABS PABS 10 dkH‘.‘P SPURIOUS _LINE_ABS PASS
ode I va’\ 0 ‘:r"' 7 T ww“ﬁl\wl
-10 dem i 10 dem
| SPURIGIUS_LINE_ABS_ l \
-20 dBm Jl T —EEJ dBm; H
-30 dBm-—u 1 ! iP dBm "
i K b Fe
40 cem
-50 dem
-60 dBm
-70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | |[[start 1.89 cHz 3003 pts Stop 197 criz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | atimit || Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84793 GHz -29.7 dém -16.79 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80173 GHz 1.21 dbm -28.79 dB
1.643 GHo 1.850 GHz 200.000 kHz 1.84855 GHz -36.05 dam -23.08 do 1.010 GHz 1.911 GHz 200.000 kHz 1.91005 GHz -34.65 dBm -21.65 de
1.0°0 GHz 1.570 GHz 100.000 kHz 186388 GHz 0.86 dem -29.14 d& 1,511 GHz 1.520 GHz 1,000 MHz 1,91150 GHz -28.70 dBm -15.70 db
T — —
I - I w
Date:r 9.MAR.2020 21:01:56 Date: 9.MAR.2020

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

1 A83 of A297
: May 08, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

Conducted Spur

ious Emission

LTE Band 2/ 1.4MHz

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
] PRI PP Ve s - ) PP T PP YV s aehie adib bt
sl e d _A0aL il d
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 813.12594 MHz -40.22 dBm -27.22 dB 30,000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -40,38 dém -27.38 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.79949 GHz -39.74 dBm -26.74 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83013 GHz -39.57 dBm -26.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86127 GHz -37.92 dBm -24,92 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.88862 GHz -37,95 dBm -24,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98892 GHz -33.61 dBm -20.61 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -33.53 dBm -20.53 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19798 GHz -33.60 dBm -20.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20597 GHz -33.31 dém -20.31 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.26084 GHz -30.65 dBm -17.65 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28634 GHz -20.68 dBm -17.68 d&
{ J L] ( )| J L]
Date 9.MAR.2020 18:
Spectrum - Spectrum I:Iv?
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit thrrk PARS Limit fthnrk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dBm
N - A Pt e fo o] N 'l s AP e o o
P M " N s ¥ PRSP Vo i . _MM—* il
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 886.32434 MHz -40.36 dBm -27.36 dB 30,000 MHz 1.000 GHz 1.000 MHz 876.14443 MHz -40.10 dém -27.10 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.80879 GHz -39.64 dBm -26.64 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -39.70 dBm -26.70 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.87098 GHz -37.95 dBm -24,95 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.84327 GHz -37.86 dBm -24.86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98442 GHz -33.43 dBm -20.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98142 GHz -33.49 dBm -20.4% db
9.000 GHz 13.000 GHz 1.000 MHz 12.54581 GHz -33.68 dBm -20.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.18448 GHz -33.60 dBm -20.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27534 GHz -30.59 dBm -17.59 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28334 GHz -20.60 dBm -17.60 dg
\ I ) - ( J wa

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : XD6U705AA

Page Number

1 A84 of A297

Report Issued Date : May 08, 2020

Report Version

. Rev. 01



SPORTON L.

FCC RF Test Report

AB.

Report No. : FG022101B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dBm
AP e oA A N A WA A
BT P N e it o il s R BRSPS L it il aadil
e
-50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -40,25 dBm -27.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 802.94603 MHz -40.34 dBm -27.34 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82090 GHz -39.56 dBm -26.56 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82636 GHz -39.56 dBm -26.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98578 GHz -37.68 dBm -24,68 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.85911 GHz -37,79 dBm -24,79 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -33.52 dBm -20.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98642 GHz -33.49 dBm -20.4% db
9.000 GHz 13.000 GHz 1.000 MHz 12.55131 GHz -33.70 dBm -20.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.53431 GHz -33.57 dBm -20.57 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.28384 GHz -30.50 dBm -17.50 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28684 GHz -20.58 dBm -17.58 d&
L J L] ] A
Date 18:44:53 18:45:54
Spectrum e Spectrum -
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit thrrk PARS Limit PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddBi INE_ARS p
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dBm
N s N A o A
2 ._MWWMWM e PR PR T s e et L it
-50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -40,37 dBm -27.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 7682.58621 MHz -40.37 dBm -27.37 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -39.71 dBm -26.71 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -39.54 dBm -26.54 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86630 GHz -37.65 dBm -24,65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.85209 GHz -37,92 dBm -24,92 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98592 GHz -33.51 dBm -20.51 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -33.49 dBm -20.4% db
9,000 GHz 13.000 GHz 1.000 MHz 11.20047 GHz -33.61 dBm -20.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.55181 GHz -33.57 dBm -20,57 d&
13,000 GHz 18.500 GHz 1.000 MHz 18.27384 GHz -30.58 dBm -17.5¢ dB 13.000 GHz 18,500 GHz 1.000 MHz 18.32534 GHz -30.68 dBm -17.69 db
— —
1x L )i X

Sporton

International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595

FCCID:

XD6U705AA

Page Number

Report Version . Rew.

: A85 of A297
Report Issued Date : May 08, 2020

01



SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PAES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 d8 20 dBm
-30 dBm
- NP PP PN PPV, v sy e v P AT o]
g ol d . R R v
-50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz -40.11 dBm -27.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 816.51924 MHz -40.33 dBm -27.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81502 GHz -39.75 dBm -26.75 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83181 GHz -39.81 dBm -26.81 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84327 GHz -37.94 dBm -24,04 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.86018 GHz -37.,39 dBm -24,89 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96392 GHz -33.63 dbm -20.63 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99192 GHz -33.49 dBm -20.45 db
9.000 GHz 13.000 GHz 1.000 MHz 1280226 GHz -33.62 dBm -20.62 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.55681 GHz -33.66 dBm -20.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.20534 GHz -30.59 dBm -17.59 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27584 GHz -30,57 dém -17.57 d&
—
] Wi [ )i J [
Highest Channel / QPSK Highest Channel / 16QAM
Spectrum e Spectrum -
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rthrr,k PARS Limit rtwr,k PA
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
de 20 dBm
30 de -30 dBm
~ NP S P ] ~ P PRl At
4028 O i ,_“ e WMM L R — o
-50 dB -50 dBm
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 894.56522 MHz -40.21 dBm -27.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 733.14093 MHz -40.38 dBm -27.38 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -39.71 dBm -26.71 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79739 GHz -39.77 dBm -26.77 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97103 GHz -37.94 dBm -24,04 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.80189 GHz -38.11 dBm -25.11 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57742 GHz -33.48 dBm -20.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99142 GHz -33.46 dBm -20.46 db
9.000 GHz 13.000 GHz 1.000 MHz 11.19598 GHz -33.53 dBm -20.53 dB 9.000 GHz 13.000 GHz | 1.000 MHz 11.19098 GHz -33.51 dBm -20.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28884 GHz -30.52 dBm -17.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27634 GHz -30.52 dBm -17.52 dg
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SPORTON LAB.

FCC RF Test Report

Report No. : FG022101B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100
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Spectrum
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@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PAES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 d8 20 dBm
30 d8 -30 dBm
o el I nin] [ 47 5 1 FPPPT vV S Ve
Ahlwww . ._._._-L——--"’*“"L-ﬂﬂ" ’ A P P!
prast” u
-50 dBm
-70 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 843.51324 MHz -50.11 dBm -37.11 dB 30,000 MHz 1,000 GHz 1.000 MHz 886.32434 MHz -50.35 dBm -37.35 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -49.63 dBm -36.63 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83895 GHz -49.36 dBm -36.36 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.86810 GHz -47.76 dBm -34.76 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.85839 GHz -48.00 dBm -35.00 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -39.86 dbm -26.86 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7006% GHz -38.38 dBm -25.38 db
9.000 GHz 13.000 GHz 1.000 MHz 12.54781 GHz -43.13 dBm -30.13 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.54881 GHz -43.,44 dBm -30.44 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27584 GHz -40,40 dBm -27.40 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27784 GHz -40.41 dBm -27.41 dB
—
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Middle Channel / QPSK Middle Channel / 16QAM
Spectrum e Spectrum -
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 830.09245 MHz -50.41 dBm -37.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -50.39 dBm -37.38 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83433 GHz -49.51 dBm -36.51 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.81796 GHz -49.55 dBm -36.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.85110 GHz -48,15 dBm -35.15 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.85515 GHz -47.,95 dBm -34,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.75568 GHz -35.91 dbm -22.91 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.75569 GHz -36.97 dBm -23.97 db
9.000 GHz 13.000 GHz 1.000 MHz 12.54931 GHz -43.32 dBm -30.32 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.58630 GHz -43,43 dBm -30.43 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.33034 GHz -40.44 dBm -27.44 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28084 GHz -40.31 dBm -27.31 dB
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